Conoly





SPECIFICATIONS

Composition : PVC & Knitted Polyester

Thickness : 1.20 mm Width : 137 cm

: Indoor Upholstery Usage

PERFORMANCE

: 30.000 rubs Abrasion : CA - 117 Flammability

^{*}Colors shown are indicative references only and will vary dependent on screen resolution



HEAD OFFICE: PT. BERKAT UNGGUL PRATAMA

Komplek Citta Graha, Jl. Panjang No. 26 Blok 2L | Jakarta 11520 - Indonesia | +62 21 5819089

SHOWROOM: LEDER HAUS

JAKARTA • Komplek Cipete Square, Jl. Cipete Raya 55 No.7 | Jakarta 12410 - Indonesia | +62 21 75900 679 BANDUNG • Komplek Batununggal Indah, Jl. Batununggal Indah Raya No. 415 | Bandung 40266 - Indonesia | +62 22 8730 7759 BALI • Komplek Istana Kuta Galeria, Jl. Patih Jelantik, Blok PM1 No.6 | Kuta, Badung, Bali 80361 - Indonesia | +62361 4752 806

APPLICATIONS

BAG

SOFA





Test Report

Report No.: YJ2023020051 Page 1 of 3

Company Name: PT. BERKAT UNGGUL PRATAMA

Address: KOMPLEK CITTA GRAHA JL. PANJANG NO. 26 BLOK 2L, JAKARTA

The following sample(s) and sample information was/were submitted and identified on behalf of the client

Sample Name : NUVRINO (Conoly, Neo Jazzy, Flora, Navara, Ikat, Viva, Solara)

Test Requested : CA TB 117-2013, Section 1

Test Item(s) : Smouldering combustion

Test Information

Sample Received Date : Feb. 13, 2023

Test Period : Feb. 13, 2023 to Feb. 16, 2023

Test Result(s) : Please see attach sheet.

Conclusion : The submitted sample(s) complied with the requirements of CA TB

117-2013, Section 1: Cover fabric test.

Approved by:

S Foresight Tes

WANG junyan, Winson

Authorized Signatory

Testing Co., Ltd Room 101, No. 13-1, Building 13, No. 11, Lingang Road, Renhe Street, Yuhang District, Hangzhou, Zhejiang, China

Feb. 16, 2023

Building 13-1, No. 11, Lingang Road, Renhe street, Yuhang District, Hangzhou, Zhejiang, China





Test Report

Report No.: YJ2023020051 Page 2 of 3

I. Test Conducted

This test was conducted in accordance with CA TB 117-2013 Requirements, Test Procedure and Apparatus for Testing the Smolder Resistance of Materials Used in Upholstered Furniture, Section 1: Cover fabric test.

II. Sample Details

Description	Fabric		
Color	Gray	Area density	507 g/m²

III. Traceability Record

1. Conditioning

Temperature	22.9 °C	Relative Humidity	50 % R.H.
Start Time	Feb. 14, 2023	End time	Feb. 16, 2023

IV. Test Results

Test Items	Specimen 1	Specimen 2	Specimen 3	Comment
Obvious ignition	No	No	No	
Smolder more than 45 min	No	No	No	Pass
Vertical char length(mm)	7.5	7.5	7.5	

. Pass/fail criteria

- A single mock-up test specimen fails to meet the requirements of this test procedure if any of the following criteria occurs:
 - a) The mock-up test specimen continues to smolder after the 45 minute test duration;
 - b) A vertical char length of more than 1.8 inches (45 mm) develops on the cover fabric.
 - c) The mock-up test specimen transitions to open flaming.
- 2. The cover fabric passes the test if three initial mock-up specimens pass the test, i.e., the cigarettes burn their full length and the mock-ups are no longer smoldering.
- 3. If more than one initial specimen fails, the cover fabric fails the test.
- 4. If any one of the three initial specimens fails, repeat the test on additional three specimens.
- 5. If all three additional specimens pass the test, the cover fabric passes the test. If any one of the additional three specimens fails, the cover fabric fails the test.









Test Report

Report No.: YJ2023020051 Page 3 of 3

Photo Appendix



Statement

- 1. This report is considered invalid without approved signature, special seal and the seal on the perforation;
- The sample(s) and sample information was/were provided by the client who should be responsible for the authenticity which CTI-FST hasn't verified;
- 3. The result(s) shown in this report refer(s) only to the sample(s) tested;
- 4. Without written approval of CTI-FST, this report can't be reproduced except in full.
- 5. The test report shall only be used for client scientific research, teaching, internal quality control, product research and development, etc... and just for client internal reference.

*** End of Report ***















THE LEATHER SPECIALIST

CARA PERAWATAN BAHAN KULIT SINTETIK







Gunakan lap basah (lembab) berbahan lembut untuk membersihkan permukaan bahan



Gosok permukaan bahan secara perlahan dengan intens



Jika terkena noda dengan bahan pewarna yang cukup intens, usahakan untuk membersihkan bagian tersebut dengan lap basah sesegera mungkin



Apabila ada noda yang masih tertinggal, gunakan pembersih khusus untuk kulit sintetik untuk membantu menghilangkan noda tersebut



Jangan gunakan bahan yang kasar / tajam (seperti sikat) untuk membersihkan permukaan kulit



Jangan gunakan produk pembersih berbahan keras (kimia) seperti : pemutih, deterjen, thinner, dll

Catatan:

Tinta pulpen, spidol permanen, bahan jeans dan material berwarna kuat lainnya kemungkinan besar akan sulit atau tidak bisa dibersihkan secara sempurna, terutama pada bahan kulit berwarna terang

